LOTUS CARS LTD.

=

July 2001

Attention Parts Manager

Elise 2001 Service Parts List A117T0325J - Update package 2001/01
Dear Sir/Madam,

Please find the enclosed update package 2001/01 for the Elise 2001 Service Parts List
A117T0325J, which should be collated into your copy as follows:

Discard (text and illus.) Insert

10.01 to 10.25, all pages 10.01 to 10.25 all pages, (stamped ‘2001/01)
11.01 & 11.02, all pages 11.01 & 11.02, all pages, (stamped ‘2001/01’)
12.01 to 12.09, all pages 12.01 to 12.09, all pages, (stamped ‘2001/01’)
13.02, all pages 13.02, all pages, (stamped ‘2001/02’)

34.01, all pages 34.01, all pag’es, (stamped ‘2001/01)

40.19, all pages 40.19, all pages, (stamped ‘2001/01’)

Please take time to correctly update this parts list, and ensure that all parts dept. personnel are
made aware of the new content. Any copies of the parts list held in dealer stock should be
updated by ordering under Part No. A117T0325/01/01

Yours faithfully

John Hostler — lllustrator/Parts List Controller

A117UPpI

Hethel, Norwich, Norfolk, NR14 8EZ, England. Tel: (01953) 608000, Fax: (01953) 608300.www.lotuscars.co.uk
Registered Office: Norwich, Norfolk, NR14 8EZ, England. Registered in England No. 895081. V.AT Reg. No. GB 105 9863 55


maizej
These sections were updated prior to scanning, the older sheets are here only for reference.


VEHICLE IDENTIFICATION NUMBER & ENGINE NUMBER

The Vehicle Identification Number (V.I.N.) is stamped on the chassis in the right hand rear sill area, and is also printed on a label stuck to the body in the
front services compartment. The engine number is marked on a vertical patch at the left hand end of the forward face of the cylinder block, and is most easily

viewed using a mirror.

Both numbers should always be quoted with any vehicle enquiries, as Factory records are filed against V.I.N., and specification change points are identified
by V.I.N. or engine number. The vehicle licence number may not accurately reflect vehicle age, may also be changed during the car’s life, and is an unreliable
method of vehicle identification.

The V.I.N. comprises 17 characters, coded in accordance with European Economic Community (EEC) directives. For change point identification in Service

Notes and Service Parts Lists, characters 10 (model year) and 15 - 17, or 14 - 17 (serial number) will be quoted.

Manufacturer
Identifier Code

Vehicle Type
111 = Elise

Check
Digit

Assembly
Plant

H = Hethel
B = Shah

Alam

TR
|

=

e v

.

Model
7 = Elise

L

w

Engine Type
G =1.8'K16'

Restraint
A = Active belts

), % % 00 27
Model Year Chassis/Body
1=2001 C=RHD
2=2002 D=LHD

Serial
Number

ohs119

GG LIS C=

V.LN. LABEL

V.ILN. ON
CHASSIS




=L IS =

10.01



Service Parts List C= L_|S C—

Function Code 10.01 Body: Front & Rear Clamshells & Fixings

Dep Part Description Remarks Option Part Number Qty
01 Front Clamshell Primed A117B0002K 1
02 Rear Clamsheli Primed A117B0016K 1
03 Door Hinge Cover Panel, RH Primed A117B0226K 1
04 Door Hinge Cover Panel, LH Primed A117B0227K 1
05 Screw, M8 x 25, S/S, button hd. A111W7175F 6
06 Washer, flat, S/S, M8 x 21 x 1.6 A111W4176F 8
07 Rubber buffer X046B6113Z 2
08 Screw, M6 x 16, hex. hd. A075W1028Z 22
09 Washer, flat, M6 x 18 x 1 B082W4018F 22
10 Spirenut, M6 B100W6372F 3
11 Nut, M8 A075W3021Z 2
12 Washer, spring, M8 A075W4036F 2
13 Setscrew, M8 x 35, hex. hd. A075W1041Z 2
14 Locknut, M8 A075W3026Z 2
15 Washer, flat, M8 x 25 x 1.4 A111W4156F 2
16 Bracket, front clamshell Rart-of clamshell assy. A117B0163F 2
17 Bracket, centre front clamshell Part of clamshell assy. C117U0193F 1
18 Pad, front clamshell mounting Not illustrated, on radiator A117U0163F 2

housing

G LIS

Function Code: 10.01, Page: 1






Service Parts List C= L_|1S C=

Function Code 10.02a Body: Sill Panels, Windscreen Frame & Rear Bulkhead

Dep Part Description Remarks Option Part Number Qty
01 Windscreen Frame Assembly Painted A116B0148K 1
02 Gutter, windscreen frame A117B0153F 1
03 Baffle, scuttle to fascia top A116B0195F 1
04 Sill Panel, RH Primed A117B0028K 1
05 Sill Panel, LH Primed A117B0029K 1
06 Rear bulkhead Assembly A117U0041F 1
07 Edge Finisher, 'B' post B111U0231K 2
08  Captive Nut, M8, big hd. A111W6592F 18
09 Blanking Grommet, 12.5mm A100B6163F 1
10 Finisher Panel, front sill recess, RH A117U0168F 1
11 Finisher Panel, front sill recess, LH A117U0169F 1
12 Plastic Fastener, panel fix. A100W6479F 4
13 Pad, hole blanking, upper hinge fixings A117U0258F 2
14 NVH Foam, sill front Not illustrated B117B0034F 2

SIS Function Code: 10.02a, Page: 1



C=1|

S

10.04

. ’
I
\ 3 8
I
A



Service Parts List C= L_ IS C=

Function Code 10.04 Crash Structures

Dep Part Description Remarks Option Part Number Qty
01 Front Crash Structure Assembly A116B0056J 1
02 Panel, front undershield B117B0237F 1
03 Spirenut M6, undershield fix B100W6372F 6
04 Screw, M6 x 25, pozi., undershield fix A075W5089Z 9
05 Washer, spring, M6, undershield fix A075W4035Z2 9
06 Washer, flat, M6 x 15 x 1.5, undershield fix A075W4015Z2 9
07 Alloy Pilate. LH A111B0531F 1
07a  Alloy Plate, RH A111B0530F 1
08 Pop Rivet, plate fix. A085W6259F 6
09 Washer, flat, 3/16" x 1/2", plate to crash structure A075W4000Z 4
12 Betaseal 1701, crash structure bonding Not illustrated A082B6281F 300mm

GEuLiISC=

Function Code: 10.04, Page: 1






Service Parts List C= L_|S C=

Function Code 10.09a Front Services Access Panels

Dep Part Description Remarks Option Part Number Qty
01 Access Panel Assembly, front services, RH Primed A117B 1
02 Access Panel Assembly, front services, LH Primed A117B 1
03 Screw, M5 x 15, button. skt. hd., panel fix. A082W7179F 6
04 Escutcheon, screw to panel B340B0123F 6
05 Jacknut A076W3043F 6
06 Grommet, panel spigot retaining X036B6010Z 2
07 Washer, self adhesive, escutcheon to panel Not illustrated A340B3013F 6

Function Code: 10.09a, Page: 1



=L IS =

10.11



Service Parts List C= L__ 1SS C—

Function Code 10.11 Engine Cover Lid & Latch Mechanism

Dep Part Description Part Number Qty
01 Engine Cover Lid A117B0050K 1
02 Grille, outlet, RH rear N C117B0218F 1
03 Grille, outlet, LH rear o C117B0217F 1
04 Grille, outlet, RH front C117B0130F 1
05 Grille, outlet, LH front C117B0129F 1
06 Screw, grille to cover 16
07 Hinge assembly C117B6002F 2
08 Stud Plate, hinge retention B117B0236F 2
09  Nut, hinge to stud plate 4
10  Washer, fiat 4
11 Screw. hinge to engine cover 4
12 Washer 4
13 Bracket, striker pin A117B0222F 1
14 Screw, bracket to bulkhead 3
15 Wasbher, flat 3
16 Rivnut 3
17 Striker Pin A117B0223F 1
18 Washer 1

C = ' 'c—ﬁ(_

Function Code: 10.11, Page: 1



10.11



Function Code 10.11 Engine Cover Lid & Latch Mechanism

Dep Part Description Remarks Option Part Number Qty
19 Nut 1
20 Bracket, latch retention A117B0053F 1
21 Nut, bracket to cover 4
22 Washer, flat 4
23 Latch Assembly A117B6001F 1
24 Screw, M6 x 20, latch to bracket A111W1150F 3
25 Washer, flat, M6 x 25 x 1.4, SS, black A082W4131F 3
26 Lock Barrel 1
27 Clip, barrel retention 1
28 Cable, latch release 1
29  Grub Screw, cable adjustment 2
30 Cover, latch assembly A117U0162F 1
31 Stay, lid supporting A117B0244F 1
32 Grommet, stay to bulkhead X036B6150Z 1
33 Retaining Clip, stay A082W6325F 1
34 Screw, No.8 x 0.5", pan hd., pozi., clip fixing A075W5034Z 1
35 Washer, flat, 3/16 x 1/2", bik. A075W4063Z2 1
36 Weatherseal, luggage compartment gutter A089V6055F 1
37 Stud Plate, bracket fixing, rear A117B0243F 1
38 Stud Plate, bracket fixing, front A117B0242F 1

C="1 |&.,(—.

Function Code: 10.11, Page: 2



10.15



Service Parts List C= L_|S C—

Function Code 10.15 Door Shells, Beams, Hinges

Dep Part Description Remarks Part Number Qty
01 Door Shell, LH A117B0059K 1
01a  Door Shell, RH - - o A117B0058K 1
02  Door Beam, LH o - D116U0029F 1
02a  Door Beam, RH o 7 D116U0030F 1
03 Hinge, chassis to door—beam - - A111U0055F 2
04 Setscrew, M6 x 20, hex. hd., beam to door fix. A075W1030Z 4
05 Washer, shakeproof, M6 A075W4046Z 4
06  Washer, flat, M6 x 1.5 N A075W4015Z 4
07 Shim, door hinge, 1.0mm A111B0316F As req
07a  Shim, door hinge, 1.5mm N A111B0317F As req
07b  Shim, door hinge, 2.0mm B111B0314F As req.
07c  Shim, door hinge, 3.0mm B111B0315F As req
08 Screw, M8 x 30, cap hd. A089W7052F 8
09 Washer, flat, M8 x 16.6 x 1.4 A075W4020Z 18
10 Screw, M6 x M20, hex. hd. A075W1030Z 4
11 Washer, flat, M6 A075W4013Z 8
12 Nut, M6, Nyloc A075W3009Z 4
13 Spring Plate, door check C116B0257F 2

C= L IS C=

Function Code: 10.15, Page: 1



10.15



Function Code 10.15 Door Shells, Beams, Hinges

Dep Part Description Remarks Part Number Qty
14 Support Plate, door check spring C111B0175F 2
15 Bearing, door hinge - A111U6025F 4
16 Bush, door hinge - A111U0057F 4
17 Screw, M10 x 30, cap hd. o N A075W7030F 4
18 Dust Cap, door hinge - A111U6024F 2
19 Door Stop Buffer Strip - 7 B111B0178K 2
20 Setscrew, M8 x 20, hex. hd.. beam to door fix. A075W1038Z 4
21 Washer, shakeproof, M8 o A075W4048Z 10
22 Nutplate, door hinges - Fitted in chassis A111U0056F 4
23 Bolt, M8 x 45, hex,hd.,beam to rear bracket, upper A075W2040Z 2
24 Setscrew, M8 x 25, hex. hd., beam to rear bracket, lower A075W1039Z 2

C= \_ I%Q—

Function Code: 10.15, Page: 2



ISC=

=\

10.17



Service Parts List C—= L _ IS C=

Function Code 10.17 Door Latch Mechanism

Dep Part Description Remarks Option Part Number Qty
01 Vehicle Lock Set Comprising; 2 door lock assys., A111U0326S 1
1 steering lock barrel, pair of keys

02 Blanking Grommet, linkége access hole o A082B6057F 2
03 Nut, nyloc, M6, support brkt fix A082B6057F 2
04 Washer, flat, M6 x 12.1 x 1.4, support brkt fix o A075W40132 12
05 Support Bracket, release button, LH A117U0001F 1
05a  Support Bracket, release button, RH A117U0002F 1
06 Washer, spring, M6, support brkt. fix. A075W4035Z 6
07 Setscrew, M6 x 16, support brkt. fix. A075W1028Z 6
08 Screw, M5 x 10, pozi, cover plate fix A111W5223F 2
09 Cover Plate, mechanism access hole B111U0094K 2
10 Fixing Strap, cover plate A111U0095K 2
11 Nylon Clip, linkage retention A082U6267F 4
12 Lever, door latch release A111U0122F 2
13 Roll Pin, door latch lever to spindle retention A111U6560F 2
14 Shim, expanded stainless, door striker attachment A111U0215F 2
15 Shim, 2mm, door striker pin A111U0220F 2
16 Shim, 4mm, door striker pin A111U0219F 2
17 Front Collar, door striker pin A111U0138F 2

C= L IS C=

Function Code: 10.17, Page: 1



(=

= C=

10.17




Function Code 10.17 Door Latch Mechanism

Dep Part Description Remarks Option Part Number Qty
18 Finisher, door striker pin A111U0137K 2
19 Washer, striker N A111U0136F 2
20 Washer, flat, M12 x 24;1 .6, door striker pin AO075W4071F 2
21 Striker Pin, door fatch A111U6003F 2
22 Release, door latch, interior, LH A111U6005F 1
22a  Release, door latch, interior, RH A111U6004F 1
23 Screw, No. 8 x 3/4", pozi., door release fix. AO075W5074Z 6
24 Spire Nut, No 8 captive, door release fix. A075W6016Z 4
25 Piastic Clip, interior release rod guide A075J6027Z 4
26 Rod, interior release to latch, LH B117U0137F 1
26a  Rod, interior release to latch, RH B117U0138F 1
27 Foam Strip, 19 x 3mm A082U6067F As req.
28 Latch mechanism, LH A111U0389S 1
28a  Latch mechanism, RH A111U0388S 1
29 Rod, latch to lever assy. A111U0134F 2
30 Screw, M6 x 12, pozi., door latch/ bracket fix. A111W5214F 10
31 Washer, shakeproof, M6, door latch fix. A075W4046Z 6
32 Bracket, door beam attachment, LH A111U0069F 1
32a  Bracket, door beam attachment, RH A111U0068F 1
33 Spindle/Lever, door latch release, LH C111U0121F 1
33a  Spindle/Lever, door latch release, RH C111U0120F 1

e —T e

Function Code: 10.17, Page: 2






Function Code 10.17 Door Latch Mechanism

Dep Part Description Remarks Option Part Number Qty
34 Rod, latch to release button A117U0003F 2
35 Bush, lever/spindle assy. A111U6018F 4
36 Door Pull, exterior, LH o C117B0135F 1
36a  Door Pull, exterior, RH C117B0136F 1
A100W5033F 4

37 Screw, M4 x 16, csk, pozi, exterior door pull fix.

C= L IS C=

Function Code: 10.17, Page: 3



10.20



Service Parts List C= L__|S C=

Function Code 10.20 Rear Window Shroud & Fixings

Dep Part Description Remarks Option Part Number Qty
01 Rear Window Shroud Assembly Includes all fittings etc. Primed A117B0307F 1
02 Bracket, shroud to bulkhead A117B0091H 2
03 Screw, hex. hd. 2
04 Washer, flat 2
05 Screw, M4 x 8, cap hd., bracket to shroud A117B0208H 4
06 Screw, cap hd., shroud to clamshell 2
07 Keeper Plate, rear of hood stays A117B0084H 2
08 Screw, M5, cap hd., SS, keeper to shroud A117B0207H 2
09 Tensioner Assembly, soft top tail, RH A117B0206H 1
09a Tensioner Assembly, soft top tail, LH A117B0205H 1
10 Pop Rivet, lever assy. to shroud 6
11 Cable Assembly, soft top tensioning, RH A117B0250H 1
11a  Cable Assembly, soft top tensioning, LH A117B0249H 1
12 Foam Gasket, shroud to clamshell A117B0092H 2

Function Code: 10.20, Page: 1






Service Parts List C= L_ | C=

Function Code 10.25 Undertray & Diffuser

Dep Part Description Remarks Option Part Number Qty
01 Undertray Without NACA ducts A117A0036F 1
01a  Undertray Assembly With NACA ducts A117A0056J 1
02 NACA Duct Part of item 1 A111A0218K 2
03  Screw, M8 x 25, button hd. - A111WT115F 4
04 Washer, spring, M8 A075W4036Z 4
05 Washer, flat, M8 x 25 x 1.4 mm A111W4156F 4
06 Screw, M5 x 16, hex. hd. A111W1163F 16
07 Washer, flat, M5 x25 mm x 1.4 A082W4098F 16
08 Spire Nut, M5 B100W6372F 16
09 Foam Strip, self adhesive, 10mm x 6mm A100B0431V As req.
10 Pop Rivet, NACA duct fix. A075W6065Z 12
11 Foam Strip, self adhesive, 19mm x 3mm A082U6067F 3
12 Diffuser A117A0102J 1
13 Support Plate, diffuser A117B0270F 1
14 Panel, license plate mounting A117B0271F 1
15 Pop Rivet, plate to clamshell A089W6397F 3
16 Washer, flat, 3/16" x 0.75" A075W4009Z 3
17 Pop Rivet, domed. black, license plate panel to plate A082W6512F 3

=

Function Code: 10.25, Page: 1






Function Code 10.25 Undertray & Diffuser

Dep Part Description Remarks Option Part Number Qty
18 Screw, M5 x 16 hex. hd. SS, diffuser to plate A111W1163F 3
19 Washer, 3/162 x 0.752, flat, SS B075W4009Z 3
20 Spirenut B100W6372F 3

= LIS =

Function Code: 10.25, Page: 2



C=\

IS =

10.31




Service Parts List C= L_ | C=

Function Code 10.31 Towing Strut/ Hook

Dep Part Description Remarks Option Part Number Qty
01 Towing Eye A111B6087F 1
02 Mounting Strut, towing eye A117B0160F 1
03 Setscrew, M8 x 16, hex. hd., grade 8.8 Zn A075W1036Z 4
04 Washer, flat, M8 x 1.4 Zn A075W4021Z 4

=L IS c= Function Code: 10.31, Page: 1







Service Parts List C= L_|S C=

Function Code 11.01 Windscreen, Door Glass, Seals & Weather Strips

Dep Part Description Remarks Option Part Number Qty
01 Windscreen & Finisher Assembly A117B0094F 1
02 Door Glass Assembly, RH B116B0186F 1
03 Door Glass Assembly, LH B116B0185F 1
04 Rear Window, glass Bonded to bulkhead A117B0136F 1
05 Seal Assembly, door waist, RH A117U0010F 1
06 Seal Assembly, door waist, LH A117U0009F 1
07 Front Door/Roof Seal Assembly A117B0239F 1
08 Rear Door/Roof Seal Assembly A117B0201F 1
09 Door Cheater Seal, RH A117U0134F 1
10 Door Cheater Seal, LH A117U0133F 1
11 Plastic Fastener, cheater seal fix. AO079W6195F 2
12 Plastic Fastener, waist seal fix. 2

Function Code: 11.01, Page: 1



18

20 22

24
23 24

11.02



Service Parts List C= | __|S C=

Function Code 11.02 Door Window Lift Mechanism

Dep Part Description Remarks Option Part Number Qty
01 Window Regulator, RH C111U0082K 1
01a  Window Regulator, LH A C111U0083K 1
02  Window Winder Handle, alloy brushed/polished Includes fixings Standard & Race Tech B117U0057F 2
02a  Window Winder Handle, alloy polished Includes fixings Sports Tourer A117U0220F
03  Screw, regulator to handle fix, 2
04 Washer, shakeproof 2
05 Glass Carrier Channel B116U0130F 2
06 Spacer, window regulator handle A082W4109F 4
07 Eccentric Stop B111U0084F 2
08 Mesh Washer, eccentric stop A111U0251F 1
09 Washer, shakeproof A075W4046Z 2
10 Setscrew, eccentric stop fix. A100W1055F 2
11 Setscrew, regulator fix A075W1028Z 2
12 Washer, spring, M6 A075W4035Z 6
13 Washer, flat,,M6 B082W4018F 6
14 Setscrew M6, regulator fix A075W1027Z 4
15 Guide Channel, window regulator A111U6011F 1
16 Nyloc Nut, M5 A075W3113F 4
-
SEIs= Function Code: 11.02, Page: 1



18

20 22

24
23 24

11.02



Function Code 11.02 Door Window Lift Mechanism

Dep Part Description Remarks Option Part Number Qty
17 Wasbher, flat M5 A075W4000Z 4
18 Guide Rail, door glass, front, LH . ) C116U0007F 1
18a  Guide Rail, door glass, front, RH C116U0007F 1
19 Screw, rail to door 4
20 Screw, no,8 x 0.75", flg. pozi, hd., block fixing A075W5074Z 16
21 Adjuster Block, guide rail LH thread B A116U0020F 4
22 Adjuster Block, guide rail RH thread A116U0021F 4
23 Stud, rail adjusting A116U0022F 4
24 'O’ Ring A116U0023F 8
25 Guide Rail, door glass, rear, LH C116U0005F 1
25a  Guide Rail, door giass, rear, RH C116U0006F 1
E-Is= Function Code: 11.02, Page: 2



eI —1 «—

12.01



Service Parts List C= L__|S C=

Function Code 12.01 Wheelarch Liners

Dep Part Description Remarks Option Part Number Qty
01 Access Panel, front wheelarch, RH A117B0190F 1
02 Access Panel, front wheelarch, LH A007BO191F 1
03 Wheelarch Liner, front, RH A117B0150F 1
04 Wheelarch Liner, front, LH A117B0149F 1
05 Wheelarch Liner, rear, RH A117B0148F 1
06 Wheelarch Liner, rear, LH A117B0147F 1
07 Mudflap, front, RH A117B0172F 1
08 Mudflap, front, LH A117B0171F 1
09 Plastic Fastener, liners/mudflaps retention A100W6391F 26
10 Weatherseal, front access panel A117U0261K 2
11 Weatherseal, front liner A117U0262K 2
12 Weatherseal, rear liner A117U0263K 2

C=L ISSC=

Function Code: 12.01, Page: 1



12.02



Service Parts List C= |L_|S C=

Function Code 12.02 Soft Top Roof, Cant Rails & Stays

Dep Part Description Remarks Option Part Number Qty
01 Soft Top Roof Assembly Includes cant rail assemblies Black A117B0074F 1
01a  Soft Top Black A117B0072H 1
02 Cant Rail Assembly, RH B116V0068H 1
03 Cant Rail Assembly, LH B116V0069H 1
04 Trim Panel, cant rail, RH B116V0004H 1
05 Trim Panel, cant rail, LH B116V0003H 1
06 Screw, No. 12 x 0.5" trim panel to cant rail A116V0083H 10
07 Weatherseal, RH A116V0092H 1
08 Weatherseal, LH A116V0091H 1
09 Seal Carrier, RH B116V0088H 1
10 Seal Carrier, LH B116V0089H 1
11 Pop Rivet, seal carrier to cant rail A116V0090H 12
12 Stay, soft top supporting B116V0095H 2
13 Diaphagm, soft top supporting 1
14 Pocket, stay to header rail, RH Bonded to windscreen frame A116B0184F 1
15 Pocket, stay to header rail, LH A116B0184F 1
16 Latch Plate, front, RH Bonded to windscreen frame A116B0002F 1
17 Latch Plate, front, LH Bonded to windscreen frame A116B0001F 1
SIS Function Code: 12.02, Page: 1






Function Code 12.02 Soft Top Roof, Cant Rails & Stays

Dep Part Description Remarks Option Part Number Qty
18 Latch Plate, rear, RH A117B0212F 1
19 Latch Plate, rear, LH A ‘ A117B0213F 1
20 Screw, M6 x 20, cap hd., black, latch plate to roll-over bar A082W7041F 2
21 Cable, front, soft top tensioning B B116V0064H 1
EZ Cable, rear, soft top tensioning A117B0082H 1
23 Screw, cables to soft to assy. o A116V0065H 4
24 Latch Assembly, front, RH o A116V0084H 1
24a  Latch Assembly, front, LH A116V0075H 1
25 Latch Assembly, rear, RH — A116V0084H 1
25a Latch Assembly, rear, LH a A116V0085H 1
26 Soft Top Stowage Bag A116W0096H 1

S I s Function Code: 12.02, Page: 2






Service Parts List C= L_|S C=

Function Code 12.03 Grilles and Louvres

Dep Part Description Remarks Option Part Number Qty
01 Grille, front intake, central, without driving lamps F117B0114F 1
02 Grille, front intake, central, with driving lamps C117B0234F 1
03 Grille, front intake, LH F117B0117F 1
04 Grille, front intake, RH F117B0118F 1
05 Mounting Strip, front grille A117U0173F 1
06 Plastic Insen, grille to body A117W6681F 6
07 Screw, M5 x 16, hex. hd., grilles fixing A082W1068F 6
08  Spire Nut, M5, central grille fix. 4
09 Washer, flat, M5, outbord grille fix. B075W4009Z 2
10 Washer, shakeproof, M5, outboard grille fix. A075W4045F 2
1" Nut, M5, outboard grille fix. A082W3084F 2
12 Clip, outboard grilles to bracket 2
13 Bracket, outboard grilles to clamshell Bonded to clamshell A117B0235F 2
14 Grille, side intake, RH E117B0126F 1
15 Grille, side intake, LH E117B0125F 1
16 Screw, hex. hd., grille fix. 2
17 Washer, flat 2
18 Screw, No.8 x 0.7, self tap., flg. hd., pozi., grille fix. A075W5074Z 6

C= L ISSC=

Function Code: 12.03, Page: 1






Function Code 12.03 Grilles and Louvres

Dep Part Description Remarks Option Part Number Qty
19 Spire Nut, No.8 A075W6016Z 6
20 Bracket, side grille mounting, Bonded to sill panel A117B0329F 2
21 Grille, rear transom, RH C117B0134F 1
22 Grille, rear transom, LH C117B0133F 1
23 Grille, rear body to diffuser, RH A117B0268F 1
24 Grille, rear body to diffuser, LH A117B0269F 1
25 Screw, pan hd., pozi., upper grille to clamshell 2
26  Screw, hex. hd., lower grille to diffuser 2
27  Washer, flat,lower grille to diffuser 2
28  Grommet, grille spigots to clamshell 6

=\ IS C=

Function Code: 12.03, Page: 2






Service Parts List C=_ L_ | C—=

Function Code 12.05 Decals, Badges & Protective Film

Dep Part Description Remarks Option Part Number
01 Nose Badge, Lotus logo A117U0170F
02 Decal, elise On rear glass A117U0192F
03 Decal, Lotus On rear transom A117U0193F
04 Decal, gearshift pattern On gear lever cover A117

CE LIS CE Function Code: 12.05, Page: 1




Service Parts List C= L__ | C=

Function Code 12.05 Decals, Badges & Protective Film

Dep Part Description Remarks Option Part Number Qty
01 Nose Badge, Lotus logo A117TU0170F 1
02 Decal, elise On rear glass A117U0192F 1
03 Decal, Lotus On rear transom A117U0193F 1
04 Decal, gearshift pattern On gear lever cover A117 1

= LIS C= Function Code: 12.05, Page: 1






Service Parts List C= |L_|S C=

Function Code 12.09 Exterior Driving Mirrors

Dep Part Description Remarks Option Part Number Qty
01 Mirror Assembly, convex glass Painted Common RH & LH A111U0335J 1
01a  Mirror Assembly, flat glass Painted Australia only RH & LH B111U0279J 1
02 Plinth, mirror mounting, RH Not painted A117U0124F 1
02a  Plinth, mirror mounting, LH Not painted A117U0123F 1
03 Mirror Housing Not painted Common RH & LH B111U0117K 2
03a  Mirror Housing, common RH & LH Primed Common RH & LH A111S0424K 2
04 Glass, convex A111U6046F 2
04a Glass, flat Australia only A111U6039F 2
05 Bellows, mirror to plinth A111U6032F 2
06 Gasket, mirror plinth upper A117U0327F 2
07 Gasket, mirror plinth lower A117U0328F 2
08 Screw, M5 x 20, cap hd. A111W7126F 6
09 Washer, internal shakeproof, M5 A075W4045Z 6
10 Washer, flat, M5 A075W4011Z 6
11 Blanking Tape A111V0206K 4
12 Blanking Grommet A100B6163F 2
13 Screw, No 10 x 1", pan hd. pozi., plinth to mirror A075W5043Z 2

C=1\ IS G-

Function Code: 12.09, Page: 1



=\

13.01




Service Parts List C= L_|SS C=

Function Code 13.01 Seat Runners

Dep Part Description Remarks Option Part Number Qty
01 Seat Runners, driver, RHD A111vV0012J 1
01a  Seat Runners, driver, LHD A111V0011J 1
02  SeatMounting Frame, passenger, RHD A111V0013F 1
02a Seat Mounting Frame, passenge}, LHD A111V0014F 1
03 Screw, M8 x 20, cap hd. i Runner rear fix. A111W7130F 2
04 Stop, seat runner B111V0017F 2
05 Screw, M8 x 25, cap hd. Runner front fix. A111W7115F 2
06 Screw, M8 x 16, cap hd. Mounting frame fix. A111W7125F 4
07 Screw, M8 x 12, button hd. Side brackets to seat fix. A111W7131F 4

C l;l'qL—

Function Code: 13.01, Page: 1



S =

=1\

13.02



Service Parts List C= L _|SS C=

Function Code 13.02 Seat Assemblies, Lumbar Support

Dep Part Description Remarks Option Part Number Qty
01 Seat Assembly, driver, RHD Black cloth, standard 1
01a Seat Assembly, driver, LHD . Black cloth, standard 1
01b  Seat Assembly, driver, RHD — o Grey cloth, standard 1
01c  Seat Assembly, driver, LHD ) | Grey cloth, standard 1
01d Seat Assembly, driver, RHD Seat sides/top in carbon leather  Black alcantara, race tech 1
01e Seat Assembly, driver, LHD o Seat sides/top in carbon leather  Black alcantara, race tech 1
01f  Seat Assembly, driver, RHD Seat sideé)top in carbon leather  Red alcantara, race tech 1
01g Seat Assembly, driver, LHD Seat sides/ top in carbon leather Red alcantara, race tech 1
01h  Seat Assembly, driver, RHD Seat sides/top in carbon leather  Silver alcantara, race tech 1
01i  Seat Assembly, driver, LHD Seat sides/top in carbon leather  Silver alcantara, race tech 1
01j Seat Assembly, driver, RHD Seat sides/top in carbon leather  Blue alcantara, race tech 1
01kk Seat Assembly, driver, LHD Seat sides/op in carbon leather  Blue alcantara, race tech 1
011 Seat Assembly, driver, RHD Seat sides/top in keprotec fabric  Black leather, sports tourer 1
01m Seat Assembly, driver, LHD Seat sides / top in keprotec fabric Black leather, sports tourer 1
01n  Seat Assembly, driver, RHD Seat sides/top in keprotec fabric  Red leather, sports tourer 1
010  Seat Assembly, driver, LHD Seat sides/top in keprotec fabric  Red leather, sports tourer 1
01p  Seat Assembly, driver, RHD Seat sides/top in keprotec fabric  Silver leather, sports tourer 1
01q Seat Assembly, driver, LHD Seat sides/top in keprotec fabric ~ Silver leather, sports tourer 1

LIS C= Function Code: 13.02, Page: 1



IS cc=

—\

13.02



Function Code 13.02 Seat Assemblies, Lumbar Support

Dep

Part Description

Remarks

Option

Part Number Qty

01r

Seat Assembly, driver, RHD

Seat sides/top in keprotec fabric

Tan leather, sports tourer

01s

Seat Assembly, driver, LHD

Seat sides/top in keprotec fabric

Tan leather, sports tourer

01t

Seat Assembly, driver, RHDA

Seat sides/top in keprotec fabric

Blue leather, sports tourer

01u

Seat Assembly, driver, LHD

Seat sides/top in keprotec fabric

Blue leather, sports tourer

01v

Seat Assembly, driver, RHD

Seat sides/top in keprotec fabric

Stone leather, sports tourer

01w

Seat Assembly, driver, LHD

Seat sides/top in keprotec fabric

Stone leather, sports tourer

01x

Seat Assembly, driver, RHD

Seat sides/top in keprotec fabric

Green leather, sports tourer

01y

Seat Assembly, driver, LHD

Seat sides/top in keprotec fabric

Green leather, sports tourer

02

Seat Assembly, passenger,

RHD

Black cloth, standard

02a

Seat Assembly, passenger,

LHD

Black cloth, standard

02c

Seat Assembly, passenger,

RHD

Grey cloth, standard

02d

Seat Assembly, passenger,

LHD

Grey cloth, standard

02e

Seat Assembly, passenger,

RHD

Seat sides/top in carbon leather

Black alcantara, race tech

02e

Seat Assembly, passenger,

LHD

Seat sides/top in carbon leather

Black alcantara, race tech

02f

Seat Assembly, passenger,

RHD

Seat sides/top in carbon leather

Red alcantara, race tech

02g

Seat Assembly, passenger,

LHD

Seat sides/top in carbon leather

Red alcantara, race tech

02h

Seat Assembly, passenger,

RHD

Seat sides/top in carbon leather

Silver alcantara, race tech

02i

Seat Assembly, passenger,

LHD

Seat sides/top in carbon leather

Silver alcantara, race tech

02j

Seat Assembly, passenger,

RHD

Seat sides/top in carbon leather

Blue alcantara, race tech

02k

Seat Assembly, passenger,

LHD

Seat sides/top in carbon leather

Blue alcantara, race tech

021

Seat Assembly, passenger,

RHD

Seat sides/top in keprotec fabric

Black leather, sports tourer

C=1

—f &

Function Code: 13.02, Page: 2



IS =

ac—q

13.02



Function Code 13.02 Seat Assemblies, Lumbar Support

Dep Part Description Remarks Option Part Number Qty
02m Seat Assembly, passenger, LHD Seat sides/top in keprotec fabric  Black leather, sports tourer 1
02n  Seat Assembly, passenger, RHD Seat sides/top in keprotec fabric  Red leather, sports tourer 1
020 Seat Assembly, passenger, LHD a Seat sides/ top in keprotec fabric Red leather, sports tourer 1
02p Seat Assembly, passenger, RHD Seat sides/ top in keprotec fabric Silver leather, sports tourer 1
02q Seat Assembly, passenger, LHD Seat sides/top in keprotec fabric ~ Silver leather, sports tourer 1
02r  Seat Assembly, passenger, RHD Seat sides/top in keprotec fabric  Tan leather, sports tourer 1
02s  Seat Assembly, passenger, LHD Seat sides/top in keprotec fabric  Tan leather, sports tourer 1
02t  Seat Assembly, passenger, RHD Seat sides/top in keprotec fabric  Blue leather, sports tourer 1
02u  Seat Assembly, passenger, LHD - Seat sides/top in keprotec fabri;: Blue leather, sports tourer 1
02v  Seat Assembly, passenger, RHD Seat sides/top in keprotec fabric  Stone leather, sports tourer 1
02w  Seat Assembly, passenger, LHD Seat sides/top in keprotec fabric  Stone leather, sports tourer 1
02x  Seat Assembly, passenger, RHD Seat sides/top in keprotec fabric  Green leather, sports tourer 1
02y Seat Assembly, passenger, LHD Seat sides/top in keprotec fabric  Green leather, sports tourer 1
03 Inflatable Lumbar Support/Tube Option on standard car Race Tech/Sports Tourer A111VOM17F 1
04 Pump & Valve, lumbar support Option on standard car Race Tech/Sports Tourer A089V6142F 1
05 Screw, M8 x 25, big hd. Option on standard car Race Tech/Sports Tourer A111W6532F 4
06 Bracket, Pump & Valve Assy. Option on standard car Race Tech/Sports Tourer B111V0127F 1
07 Nyloc Nut, M8 A075W3010Z 4
08 Washer flat, M8 x 17 x 1.6mm A075W4020Z 4

(-_l |s—‘.(_

Function Code: 13.02, Page: 3



C=1

13.27



'Function Code 33.05 Parking Brake Mechanism

Dep Part Description Remarks Option Part Number Qty
19 Screw, M8 x 25 hex. thn. hd. A075W1081Z 2
20 Washer, spring, M8 ) - AOT5WA4036Z 2
21 Bush, parking brake ) - A111J0028K 2
22 lr-ie;nd-Grip, plastic,wpr);frli(ihg Bréké Ie\i/erg 7 Standard— A11i560378 1
king brake lever A Sports Tourer/Race Tech  A117U0084F 1

22a  Hand-Grip, alloy, parking brake lever

SIS

Function Code: 33.05, Page: 2



34.01



Service Parts List C= |L__|SS C=

Function Code 34.01 Wheels, Tyres & Valves

Dep Part Description Remarks Option Part Number Qty
01 Wheel & Tyre Assy., front, silver wheel, LH Standard C117G0019F 1
01a  Wheel & Tyre Assy., front, silver wheel RH ” o Standard C117G0020F 1
01b  Wheel & Tyre Assy., front, black wheél LH Optional A117G0067F 1
01c  Wheel & Tyre Assy. front, black wheel RH * - Optional A117G0068F 1
02  Tyre, front, 175/55 R16, Bridgestone Potenza o A117G0005L 2
03 Road Wheel, front, silver 5.5J x 16 Standard D117G0014H 2
03a Road Wheel, front, black 5.5J x 16 Optional D117G0024H 2
04 Wheel & Tyre Assy., rear, LH Standard C117G0021F 1
04a Wheel & Tyre Assy., rear, RH Standard C117G0022F 1
04b  Wheel & Tyre Assy., rear, LH Optional A117G0069F 1
04c  Wheel & Tyre Assy., rear, RH ) Optional A117G0070F 1
05 Road Wheel, rear, silver 7.5J x 17 Standard D117G0015F 2
05a Road Wheel, rear, black 7.5J x 17 Optional D117G0025F 1
06 Tyre. rear, 225/45 R17, Bridgestone Potenza A117G0018L 2
07 Wheel Bolt A117G6000F 12
07a  Wheel Bolt, security A117G6034H 4
08 Wheel Centre cover A082G4112F 4
09 Tyre Valve A117G6007H 4

SIS Function Code: 34.01, Page: 1



34.01



Function Code 34.01 Wheels, Tyres & Valves

Dep Part Description Remarks Option Part Number Qty
10 Balance Weight A117G6004H As req.
11 Wheel Bolt Adaptor, standard bolt A117G0036F 1

12 Wheel Bolt Adaptor, security bolt A117G0035H 1

13 Tyre Weld, repair canister A117G6009F 1
E Terry Clip, cannister retaining 7 o A111W6590F 2

15 Pop Rivet, clip to bulkhea;jwy ----- A075W6090Z 4

16 Washer, flat, clip to bulkhead A075W4084F 4
17 Adhesive Foam Not illustrated A111P6044V 200mm
18 Security Wheelbolt Kit Includes items: 7a—12 plus ID A117G0043F 1

strip & instruction card

SIS

Function Code: 34.01, Page: 2






Service Parts List C= |_|S C=

Function Code 40.17 Ignition System, Spark plugs, Leads

Dep Part Description Remarks Option Part Number Qty
01 Plug Top Ignition Coil A117E6030S 2
02 Plug Lead A117E6032S 2
03 Spark Plug A117E6023S 4
0 A117E6031S 4

04 Screw, coils to cam cover

SIS Function Code: 40.17, Page: 1






Service Parts List C= _|S C=

Function Code 40.19 Alternator and Starter Motor

Dep Part Description Remarks Option Part Number Qty
01 Starter Motor, 1.4KW A117E6054S 1
02 Alternator o - A111E6082S 1
03 -it\lternator Bracket' - ) Heater carrs A111E6236S 1
04  Bolt, fig. hd., bracket to block . N - A111E6237S 3
05  Bolt, hex. hd., altemator to bracket ' | A111E6104F 1
06  Nut fig. hd., altenator to bracket ' : A111E6183S 2
07 Alternator Adjustment Link A111E6238S 1
08 Bolt, hex. hd., alternator to link 7 7 A111E6239S 1
09 Setscrew, fig. hd., alternator adjustment 7 A111E62418 1
10 Washer, flat | A111E6240S 1
11 Bolt, flg. hd., link to block 7 A111E6018F 1

=L S = Function Code: 40.19, Page: 1



e — a—

40.21





